
BOARD OF MEMBERS AGENDA

PAGE
1 CALL TO ORDER BY CHAIRMAN, LEE FRAME

2 ROLL CALL - ESTABLISHMENT OF QUORUM  

3 PLEDGE OF ALLEGIANCE 

4 ADOPTION OF AGENDA

5 APPROVAL OF MINUTES - APRIL 20, 2023 1 - 2 

6 OLD BUSINESS  
A. LEASE AGREEMENT FOR RUCKERSVILLE OFFICE 3 - 9

7 NEW BUSINESS
A. PUBLIC COMMENT
B. CUSTOMER REQUESTS
C. COMMENTS FROM THE BOARD
D. 2022 ANNUAL AUDIT PRESENTATION - ROBINSON, FARMER, See Attachment

COX, ASSOCIATES
E. TERM CONTRACTS FOR ENGINEERING SERVICES 10 - 11
F. GENERAL MANAGER REPORT 12 - 69
G. ATTORNEY REPORT
H. CLOSED SESSION 

8 ADJOURNMENT

11282 GOVERNMENT CENTER DRIVE, ORANGE, VA 22960

RAPIDAN SERVICE AUTHORITY

18-May-23

NOTE:  MEETING TO BE HELD AT THE ORANGE COUNTY PUBLIC SAFETY BUILDING AT 2:00 PM.  
[...]
which when so executed and delivered shall be deemed an original for all purposes, and all such 

counterparts shall together constitute but one and the same agreement. A signed copy of this Lease 

delivered by facsimile, e-mail or other means of electronic transmission shall be deemed to have 

the same legal effect as delivery of an original signed copy of this Lease. 

[Signature page follows.] 

6



FINAL 3/16/23 

5 

27210/4000/11040013v2

IN WITNESS WHEREOF, the parties hereto have caused this Lease to be executed as of 

the date first written above. 

LANDLORD: TENANT: 

Greene County Rapidan Service Authority 

By: ____________________ By: ____________________ 

Name: ____________________ Name: ____________________ 

Title: ____________________ Title: ____________________ 

Address for Notices: Address for Notices: 

__________________________ __________________________ 

__________________________ __________________________ 

__________________________ __________________________ 

__________________________ __________________________ 

Approved as to form: __________________ 

County Attorney

7



Rapidan Service Authority 

April 20, 2023 Meeting 

Lease 

RESOLUTION 

A RESOLUTION APPROVING THE LEASE FOR RAPIDAN SERVICE AUTHORITY 

AND GRANTING AUTHORITY TO THE RAPIDAN SERVICE AUTHORITY 

CHAIRMAN TO ENDORSE SAID LEASE  

WHEREAS Rapidan Service Authority (“RSA”) is an authority established and operating 

under the Virginia Water and Waste Authorities Act, Virginia Code § 15.2-5100 et seq.  Greene 

County and the Counties of Orange and Madison are participating localities of RSA pursuant to 

§15.2-5102.  RSA was created by concurrent resolutions adopted in June, 1969; and

WHEREAS on July 28, 2020, the Board of Supervisors of Greene County adopted a 

Resolution calling for the Boards of Supervisors of Orange County and Madison County to consent 

to Greene County's withdrawal from RSA pursuant to Va. Code § 15.2-5112(B); and 

WHEREAS on April 5, 2021, the Board of Supervisors of Greene County adopted its 

Second Resolution calling for the Boards of Supervisors of Orange County and Madison County 

to consent to Greene County’s withdrawal from RSA pursuant to Va. Code § 15.2-5112(B); and 

WHEREAS on April 13, 2021, the Boards of Supervisors of Orange County and Madison 

County adopted Resolutions consenting to Greene County’s withdrawal from RSA pursuant to Va. 

Code § 15.2-5112(B); and 

WHEREAS on May 25, 2021, Orange County and Madison County entered into a 

Memorandum of Agreement/Withdrawal of Greene County, Virginia from Rapidan Service 

Authority. This Memorandum of Agreement provided for the governance and operation of RSA 

after Greene County's withdrawal; and 

WHEREAS on June 14, 2022, the participating localities, including Greene County, 

adopted a Concurrent Resolution Approving a Withdrawal and Transition Agreement for Greene 

County’s Withdrawal from RSA. On the same date, the respective officers of the participating 

localities  signed the Withdrawal and Transition Agreement; and 

WHEREAS on June 16, 2022, RSA’s Board of Members adopted a Resolution approving 

the Withdrawal and Transition Agreement; and 

WHEREAS, on June 30, 2022, RSA’s Board of Members adopted a Resolution consenting 

to Greene County’s withdrawal from RSA; and 

WHEREAS Section 2.01(d) of the Withdrawal and Transition Agreement provides that 

“After the Asset Transfer Date, Greene shall lease the administration building and grounds on 

Route 33 to RSA through December 31, 2023, for rent of $1.00.”  Pursuant to the provisions of 

8



2 

Section 2.01(d) of the Withdrawal and Transition Agreement, a lease has been prepared and 

approved by Greene County.  A copy of the approved lease is attached hereto as Exhibit “1.” 

Greene County has agreed to execute the lease upon transfer of the assets; and  

WHEREAS The Virginia Resources Authority entered into a Consent Agreement with 

Greene County and RSA dated as of January 1, 2023, agreeing to Greene County’s withdrawal 

from RSA; and  

WHEREAS Greene County has submitted the SCC Application to the SCC requesting 

issuance of a Certificate of Withdrawal; and 

WHEREAS Greene County has been working with the Virginia Department of Health and 

the Virginia Department of Environmental Quality to procure the necessary permits; and 

WHEREAS upon SCC’s approval of the Application and issuance of a Certificate of 

Withdrawal, Greene County will be ready to procure the needed permits; and 

WHEREAS RSA’s Greene County Assets as set forth in the Withdrawal and Transition 

Agreement, need to be transferred to Greene County simultaneously with Greene County’s receipt 

of the permits; and 

WHEREAS RSA will need an executed lease once the assets including the administration 

building are transferred to Greene County.  

WHEREAS RSA gives its approval to the terms of the Lease attached hereto as Exhibit 

“1,” 

NOW, THEREFORE BE IT RESOLVED, that the Rapidan Service Authority Board does 

hereby approve the Lease attached hereto as Exhibit “1” and all of its Recitals and Terms. 

BE IT FURTHER RESOLVED that the Rapidan Service Authority Board authorizes its 

chairman to execute the lease attached hereto as Exhibit “1” after the lease is signed by Greene 

County and upon the “asset transfer date” as defined in Article II Section 2.01 of the Withdrawal 

and Transition Agreement.  

Adopted: April 20, 2023 

________________________ 

Lee Frame, Chairman 

Rapidan Service Authority 

ATTEST: 

____________________ 

Tim Clemons, Secretary 

Rapidan Service Authority 
M:\Rapidan Service Authority\Greene Withdrawal\RSA Resolution Re Lease.Docx 

9



Rapidan Service Authority 

May 18, 2023 Meeting 

Engineering Contracts 

RESOLUTION 

RESOLUTION GRANTING AUTHORITY TO THE RAPIDAN SERVICE AUTHORITY 

GENERAL MANAGER TO EXTEND THE TERM CONTRACTS FOR 

WATER/WASTEWATER ENGINEERING SERVICES 

 FOR 3 ADDITIONAL 1 -YEAR TERMS.   

WHEREAS on May 19, 2022, the Rapidan Service Authority (“RSA”) Board  authorized 

the General Manager to enter into one-year term contracts with four engineering firms, namely 

Wiley & Wilson Inc., Mangrum Consulting & Design, Hurt & Proffitt, Inc., and Short-Elliott-

Hendrickson, Inc.; 

WHEREAS pursuant to this authority, the General Manager entered into a one-year term 

contract with Wiley & Wilson Inc. on June 2, 2022;  

WHEREAS pursuant to this authority, the General Manager entered into a one-year term 

contract with Mangrum Consulting & Design on May 24, 2022; 

WHEREAS pursuant to this authority, the General Manager entered into a one-year term 

contract with Hurt & Proffitt, Inc. on June 1, 2022;  

WHEREAS pursuant to this authority, the General Manager entered into a one-year term 

contract with Short-Elliott-Hendrickson, Inc. on June 10, 2022; 

WHEREAS the termination dates for all four of these contracts for water/wastewater 

engineering services are approaching;  

WHEREAS Code of Virginia §2.2-4303.1 provides that a term contract for professional 

engineering services may be renewable for three additional terms at the option of the public body; 

WHEREAS Rapidan Service Authority still believes that the services of these four 

engineering firms will be of potential benefit and use for upcoming and future projects;  

WHEREAS Rapidan Service Authority hereby gives its approval to the extension of the 

four term engineering contracts listed above; 

NOW, THEREFORE BE IT RESOLVED, that the Rapidan Service Authority Board does 

hereby authorize its general manager to extend the term contracts as identified above for 

water/wastewater engineering services for 3 additional 1-year terms.   

10



Adopted: May 18, 2023 

________________________ 

Lee Frame, Chairman 

Rapidan Service Authority 

ATTEST: 

____________________ 

Tim Clemons, Secretary 

Rapidan Service Authority 

M:\Rapidan Service Authority\Board Meetings\05.18.23 Meeting\RSA Resolution Re Engineering Contracts.Docx 

11



12



13



14



15



16



17



18



19



20



21



22



23



24



25



26



Doubling Down on 
Packaged Treatment 
to Maximize Capacity 
and Improve Quality
Germanna-Wilderness Water 
Improvements Plan
Phase 1 MANGRUM

Consulting & Design

David Jarrell
Director of Operations

Rapidan Service Authority

C. Robert L. Mangrum, P.E., BCEE
Consultant / Process Engineer27



Wilderness WTP 
Waterworks 
Service Area

• 5,162 connections

• 12,595 population

• Primarily Residential

• 20 miles southeast of Culpeper

• 15 miles west of Fredericksburg

28



Brief History
• Rapidan Service Authority (RSA) acquired the system in 1987

• 8 wells served Lake of the Woods subdivision

• 1.58 MGD surface water treatment plant in service 1991

• All wells have since been abandoned due to poor water quality and yield

• 3 MGD Rapidan River withdrawal – VWP permit29



Rapidan River 
withdrawal

Sodium 
Permanganate

1.1MG Pre-
settling Tank 

Coagulation 
using 

Polyaluminum
Chloride

2-stage 
flocculation

Tube settlers 
(7.5° incline)

Pre-filtration 
chlorination

Filtration

Soda Ash & 
Sodium 
Fluoride

Chlorine gas 
disinfection

0.5MG 
Clearwell

Treatment Process

30



Existing Treatment System
2 Trains @ 0.79MGD each

Credit: WesTech

31



Steady System Growth

1/1/2013
4,412

12/31/2013
4,469

12/31/2014
4,472

12/31/2015
4,484

12/31/2016
4,541

12/31/2017
4,592

12/31/2018
4,674

12/31/2019
4,801

12/31/2020
4,900

12/31/2021
5,075

12/31/2022
5,121

3/31/2023
5,162

4,000

4,200

4,400

4,600

4,800

5,000

5,200

5,400

1/1/2013 1/1/2014 1/1/2015 1/1/2016 1/1/2017 1/1/2018 1/1/2019 1/1/2020 1/1/2021 1/1/2022 1/1/2023

Connections (January 2013 – March 2023)

32



Significant Growth 
Anticipated

• Existing developments not yet complete

• New development proposed, undergoing rezoning

• Current demand (>1 MGD) aligned with projections

Source: Germanna-Wilderness Area Plan, Water and Sewer Master Plan Technical Memorandum (2018)33



Quickly Approaching the “Danger Zone”

0.400

0.600

0.800

1.000

1.200

1.400

1.600

1/1/2013 1/1/2014 1/1/2015 1/1/2016 1/1/2017 1/1/2018 1/1/2019 1/1/2020 1/1/2021 1/1/2022

30 Day Moving Average Production (2013-2022)

80% of Capacity

34



Run Times Exceed 20 hours on Peak Days

0

4

8

12

16

20

24

1/1/2013 1/1/2014 1/1/2015 1/1/2016 1/1/2017 1/1/2018 1/1/2019 1/1/2020 1/1/2021 1/1/2022 1/1/2023

Plant Run Time @ 1.5 MGD (2013-2022)

35



Germanna-Wilderness Water Treatment 
Improvements Plan

Objective: Meet near-term demand in a cost effective and expeditious manner. Capitalizing on existing 
infrastructure, increase the capacity of the existing facility to 2.5+ MGD.

Objective: Construct a 3.0 MGD green-field water treatment facility in close proximity to the 
existing site that is easily expandable to 6.0 MGD and utilizes modern technology, provides robust 
treatment redundancy, and enables significant operational flexibility.

Objective: Attain 6.0 MGD finished water capacity by making minor improvements to expand the Phase 
II WTP. Develop and implement a water supply plan involving an off-line reservoir, an in-line reservoir, or 
a remotely located upstream raw water "storage and release" reservoir sized to provide drought 
protection for the 6.0 MGD treatment facility. 

Phase I

Phase II

Phase III

36



Playing the Cards 
You’re Dealt

• Just over 2-acre site
• Constrained by residential

development and roadways
• 1.1MG raw storage
• 0.5MG clearwell
• Adequate finished pumping

capacity
• Adequate distribution network

37



Making It Work

• Pall Aria FAST T96

• 96 MF membrane modules

• 2 independent trains

• Max capacity 2 MGD

• Delivered December 2021

38



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Floc tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor

Treatment Plant Upgrades

39



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Floc tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
40



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Floc tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
41



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Floc tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
42



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Flocculation tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
43



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Flocculation tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
44



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Flocculation tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
45



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Flocculation tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
46



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Flocculation tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
47



• Automation and Controls overhaul

• Blowers & Diffusers

• Iron/Manganese oxidation

• Membrane feed pump building

• Coagulant storage and feed

• Flocculation tanks

• 20 to 30-minute detention

• NOM/DOC removal

• Clean-in-Place chemical storage

• Merge with current filter effluent

• Convert Chlorine gas building to store 

hydrofluorosilicic (HFS) acid

• New building for sodium hypochlorite 

and sodium hydroxide

• Add orthophosphate corrosion inhibitor
48



Feature Element of Phase I Improvements
 0.1-micron membrane pore size

 Rapid mix & flocculation with poly-aluminum chloride or aluminum sulfate

 20+ minute detention time in flocculation tanks

Manufacturer’s Stated Capacity of Mobile 
Membrane System for Rapidan River in Orange 

County

Avg. Flux 
Rate (GFD)

Sedimentation Following 
Rapid Mix & Flocculation ?

2.0 MGD 42 YES

1.5 MGD 31 NO

1.1 MGD 23 NO

Conservative Phase I Design Criteria & includes 3-4 gpm/module of XR
49



Feed Water 
Characteristics

• Operating procedures 
based on source water 
data provided to Pall

• These characteristics 
guide initial cleaning 
programs

• Operating procedures 
may change following 
commissioning

50



“Base Case” –
conservative approach

• Flux Maintenance (FM) – backwash, 
reverse flow

• Enhanced Flux Maintenance (EFM) –
TOC/Algae fouling

• NaOCL, 500 mg/L

• Alternate EFM – Iron/Manganese 
fouling

• Citric Acid, 1% concentration

• Clean in Place (CIP) – deep cleaning
• NaOLC, 2000 mg/L + NaOH, 1% 

concentration
• Citric Acid, 2% concentration

51



“Experimental” 
Design Flow

• After 3 months at the Base 
Case operational parameters

• Additional design cases may 
be attempted depending on 
observations

52



Size Spectrum of Targeted Constituents

53



Pall Microfiltration
Nominal 0.1-micron Pore Size

54



Focus of Pre-treatment

55



Membrane 
Rack

To Clearwell

Permeate

Membrane Permeate

Membrane Filtration

From Floc/Sed 
Basins

Membrane 
Feed Pump

300 micron
Strainer

Membrane Fiber

0.1-micron 
Pore

56



Membrane 
Rack

To Clearwell

Permeate

Membrane Permeate

Membrane Filtration

From Floc/Sed 
Basins

Membrane 
Feed Pump

300 micron
Strainer

Membrane Fiber

0.1-micron 
Pore

Excess Recirculation 
(XR)

Provides Membrane 
Scouring via Velocity

to Accommodate 
High Solids Loadings 

w/out Blinding

57



Resiliency
& Reliability 
Improvements

Rapidan River Intake
• Relocate intake pump 

disconnects
• Replace electrical equipment
• Two new screens and airburst

• 0.25 fps velocity 
requirement

Plant Site
• Fiberoptic communications
• New generators
• New SCADA system and control 

panel overhaul
58



Investigating Alternative Sources

• County and RSA have investigated several 
potential locations for raw water impoundmentsReservoirs

• Local geology does not support high yield 
groundwater wellsGroundwater

• More geotechnical investigation necessary
Riverbank 
Filtration

59



Riverbank 
Filtration (RBF)

• Riverbank Filtration is a technique where ground water under the direct influence of surface 
water (GWUDI) is collected from the alluvial soil matrix near the bedrock boundary using vertical 
wells, horizontal wells, or micro-tunnels.

• Because the water is naturally filtered, it requires less full-scale treatment, can eliminate taste 
and odor issues, provides an additional barrier of pathogen removal and creates a stable water 
temperature which benefits downstream treatment.

• Proposed as a potential means to provide the Germanna-Wilderness WTP a supplemental, year-
round source of consistent quality water – even during periods of low river flow.

• Geotechnical engineering studies will need to be performed to evaluate the subsurface 
conditions and suitability of the site for riverbank filtration.
60



2021 RBF 
Investigation

• Electrical Resistivity Survey
• Core drilling
• Monitoring wells

61



Future Phases

62



Phasing Overview of the Germanna-Wilderness 
Water Treatment Improvements Plan

Rated
Capacity
(MGD)

Water 
Receiving 
Membrane 

Treatment (%)
Existing or 

Greenfield Site

Treatment Train 
Redundancy 

(N-1)

Sedimentation 
Ahead of 

Membranes 
(Y/N)

Mobile 
Membrane 

System in Use
(Y/N)

# of Fixed 
Membrane Trains 

Installed
(#)

Current 1.5 N/A Existing 2 Units N/A N/A N/A

Phase I 2.5 45% Existing 3 Units N Y 0

Phase II 3.0 100% Green-Field 133% Y Y 2

Phase III 6.0 100% Green-Field 100% Y Y 3

63



64



65



Construction 
Progress

66



SCADA Upgrade – Panels Built

67



Site Work – Effluent Connection
68



Concrete Work – Ongoing
69


	apr2023
	Final Lease Agreement (GJH)
	RSA Resolution re Lease
	RSA Resolution re Engineering Contracts
	BOARD AGENDA TEMPLATE-May 2023.pdf
	Orange

	Doubling Down on Packaged Treatment to Maximize Capacity.pdf
	Doubling Down on Packaged Treatment to Maximize Capacity and Improve Quality
	Wilderness WTP Waterworks Service Area
	Brief History
	Slide Number 4
	Existing Treatment System
	Steady System Growth
	Significant Growth Anticipated
	Quickly Approaching the “Danger Zone”
	Run Times Exceed 20 hours on Peak Days
	Germanna-Wilderness Water Treatment Improvements Plan
	Playing the Cards You’re Dealt
	Making It Work
	Slide Number 13
	Slide Number 14
	Slide Number 15
	Slide Number 16
	Slide Number 17
	Slide Number 18
	Slide Number 19
	Slide Number 20
	Slide Number 21
	Slide Number 22
	Feature Element of Phase I Improvements
	Feed Water Characteristics
	“Base Case” – conservative approach
	“Experimental” Design Flow
	Size Spectrum of Targeted Constituents
	Pall Microfiltration�Nominal 0.1-micron Pore Size
	Focus of Pre-treatment
	Slide Number 30
	Slide Number 31
	Resiliency�& Reliability Improvements
	Investigating Alternative Sources
	Slide Number 34
	2021 RBF Investigation
	Future Phases�
	Slide Number 37
	Slide Number 38
	Slide Number 39
	Construction Progress
	SCADA Upgrade – Panels Built
	Site Work – Effluent Connection
	Concrete Work – Ongoing

	BOARD AGENDA TEMPLATE-May 2023.pdf
	Orange




